
NO Spare part name Specification Qty NO Spare part name Specification Qty

1 Hexagon Socket Taper Set Screw M8×8 4 43 Big Triangle Pulley BMS50J‐02‐02b 1

2 Protective Net BMS70J1‐01‐04 1 44 Circlip Of Shaft Type A 35 1

3 Bowl BMS70J‐01‐03 1 45 Circlip Of Hole Type A 80 1

4 Weldment Of  Lower Shaft  BMS70J‐02‐13‐00 1 46 Deep Groove Ball Bearing 6307 2

5 Flat Key Type A 10×32 1 47 Weldment Of  Upper Shaft  BMS70J‐02‐03‐00 1

6 Elastic Washer  24×6 4 48 Flat Key Type A 10×80 1

7 Hex Head Bolt Full Thread M12×30 4 49 Hook BM15‐02‐09 1

8 Deep Groove Ball Bearing 6209 2 50 Hexagon Socket Head Cap Screw M10X50  3

9 Circlip Of Shaft Type A 45 1 51 Power Cord Sleeve 1

10 Circlip Of Hole Type A 85 1 52 Fixed Rod BMS70J‐02‐06  1

11 Pulley 4 BMS50J‐02‐12 1 53 Flat Washer  Class C 10x2 4

12 Flat Washer  Class C 24×1 1 54 Elastic Washer  10x2.6  4

13 Elastic Washer  24×6 1 55 Hexagon Socket Head Cap Screw M10X35  4

14 Small Hexagonal  Nut M24×1 1 56 Box BMS70J1‐01‐02‐00 1

15 Triangle Belt A1422 2 57 Rubber Base 4

16 Long Pin BMS20J‐01‐09 2 58 Triangle Belt SPZ1312 Ld 4

17  Limit Block Of  Protective Net BMS20J‐01‐13 1 59 Hex Head Bolt Full Thread M8X40 4

18 Hex Head Bolt Full Thread Class C M8×35 1 60 Elastic Washer  8X2  8

19 Hex Nut Classa And B M8  1 61 Flat Washer  Class C 8X2  4

20 Hex Nut Classa And B M6 M6 2 62 Small Triangle Pulley BMS50J‐02‐01b 1

21 Travel Switch Base BMS20J‐01‐12 1 63 Flat Key Type A 8×50 1

22 Micro Switch SN7311 1 64 Two‐Speed Motor  BMS50J‐04‐01 1

23 Cross Recessed Pan Head Screws M6×20  2 65 Hex Head Bolt Full Thread M10×45 1

24 Hex Nuts M16 1 68 Nut M8 4

27 Shaft Sleeve  BMS50J‐02‐09 1 69 Cross Recessed Pan Head Screws M6×12 4

28 Hex Head Bolt Full Thread M10X45 8 70 Top Cover  BMS50J‐01‐01 1

29 Elastic Washer  10x2.6 16 71 Timer AH2‐Y 2

30 Flat Washer  Class C 10x2 16 72 Combined Signal Light ‐ Green AD56‐22ZHC 1

31 Hex Nuts M10 4 73 Combined Signal Light ‐ Red AD56‐22ZHC 1

32 Adjusting Screw BMS50J‐01‐15 4 74 Knob  La LAY50‐AC3 1

33 Upper And Lower Drive Shaft BMS50J‐02‐10 1 75 Start Button 4

34 Flat Key Type A 8×32 2 76 Emergency Stop Button 1

35 Pulley 3 BMS50J‐02‐11 1 77 Rear Cover  BMS50J‐01‐08 1

36 Flat Washer  Class C 16×3 2 78 Cross Pan Head Screw M6×12 6

37 Elastic Washer  16×4.1  2 79  Contactor  CJX2‐1210 2

38 Small Hexagonal  Nut M16×1.5 1 80 Plate Of Electric Box  BMSxx‐01‐13 1

39 Triangle Belt A991 2 81 Bearing With Square Mount UCFU206 2

40 Right‐Handed Nut  QRD105 1 82 Pulley 2 BMS50J‐02‐08 1

41 3.5 Blade Washer QRD105‐01‐02 1 83 Nut M10  8

42 Pulley 1  BMS50J‐02‐07 1 84 Pressure Wheel Of  Travel Switch  BMS20J‐01‐10 1
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